
Tender 

For  

Comprehensive Maintenance & operation of  

850kLD MBR based S.T.P. including  

Effluent treatment tanks, 

Water softening plant,  
Inlet tank, pump room, outgoing tank for residential complex 

installed at A.I.I.M.S., Jodhpur. 
 

N.I.T. No.    :  Admn/Tender/156/2017-AIIMS.JDH 

NIT Issue Date   :  10th July, 2017 

Pre Bid Meeting  : 17th July, 2017 at 11:00 AM 

Last Date of Submission :  31st July, 2017 at 03:00 PM 

Bid Opening Date  :  01st August, 2017 at 03:00 PM 

Tender documents may be downloaded from institute’s web site 
www.aiimsjodhpur.edu.in (for reference only) and CPPP site 
https://eprocure.gov.in/eprocure/app 

 

 

 

 

 

All India Institute of Medical Sciences, Jodhpur 
[...]
I also certify that the information given in the bid is true and correct in all aspects and if in any 

case at a later date it is found that any detail/s provided are false and incorrect, any contract given 

to the concern firm or participation may be summarily terminated at any stage, the firm will be 

blacklisted and Institute may imposed any action as per NIT rules. 

 

 

 

Date:         Name    : 

Place:         Business Address : 

Signature of Bidder :  

Seal of the Bidder : 
 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 17 of 99 
 

Annexure-III 

Details of all works of similar class completed during the last seven years ending last day of 

the month ending April, 2017. 

Attached certified copies of experiences 

(Can use extra sheet if necessary) 

 

S. 

N

. 

Name of 

Work / 

Project 

Owner or 

Sponsorin

g 

Organizat

ion 

Cost of 

work (lac) 

Date of 

Comme

ncemen

t as per 

contrac

t 

Stipulated 

date of 

completio

n 

Actual 

date of 

completion 

Litigation/ 

arbitration 

pending / in 

progress 

with details 

Name 

and 

address/ 

telephone 

number 

of officer 

to whom 

reference 

may be 

made 

Re

mar

k 

1 2 3 4 5 6 7 8 9 10 

          

          

          

          

* Indicate gross amount claimed and amount awarded by the Arbitrator. 

* Please attach completion & performance certificates from authorized person.  
 

 

 

Date:         Name    : 

Place:         Business Address : 

Signature of Bidder :  

Seal of the Bidder : 
 

 

 

 

 

 

 

 

 

 

  

 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 18 of 99 
 

Annexure-IV 

OPERATION & MAINTENANCE MANUAL FOR SEWAGE TREATMENT PLANT (MBR) 

 

Water & Waste Solutions 

MAKING INDUSTRY GREEN AND COMPETITIVE 

Cost competitive and Environment friendly technology innovated and developed through continuous 

research to keep industry green and competitive. Excellence in Technology and stringent quality 

control measures are the hallmarks in all projects undertaken by Thermax Water & Waste Solutions 

Division. Thermax Water & Waste solutions division takes on Retrofitting and Revamping orders to 

extend life of all aging plants. Our comprehensive service program is the first of its kind in India. It is 

a program that evaluates and then enhances the economical performance of all water & waste 

treatment plants. Thermax Water & Waste Solution Division’s wide spectrum of products and 

technology covers 

_ Pretreatment 

_ Process Water Treatment 

_ Ion Exchange Resins 

_ Reverse Osmosis and Electrodialysis 

_ Condensate Polishing 

_ Thermal Desalination 

_ Waste Water Treatment 

_ Sewage Treatment 

_ Recycling of water 

_ Range of Cooling Water Chemicals 

_ Range of Polyelectrolytes 

_ Incinerators. 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 19 of 99 
 

 
TABLE OF CONTENTS 

 

CHAPTER 

 

1. Introduction 

 

2. Design Basis 

 

3. Process Flow Diagram 

 

4. Process Description  

 

5. Pre-commissioning & Plant Start Up  

 

6. Commissioning & Operation  

 

7. MBR Annexures  

 

8. Do’s & Don’ts  

 

9. Sampling and Analysis  

 

10. Routine and Emergency Inspection  

 

11. Plant Shutdown  

 

12. Chemical Testing Procedures 

 

13. Log Sheets  

 

14. P & I Diagram 

 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 20 of 99 
 

Why do we treat sewage? 
The main reason that we developed the sewerage system was to protect human health. We did this 

by ensuring that our sewage and water supply were kept apart. Originally wastewater was 

collected into sewers and discharged into the nearest waterway. This improved our health but it 

caused environmental problems. Our rivers were suffering because natural processes were too 

slow to keep up with the impact of our waste. Various methods were introduced to clean the 

sewage before disposing of it. The technology available to do this has become more efficient and 

effective over the years and new methods are still being found today.  

 

We treat Sewage to; 

• Avoid drinking water contamination 

• Avoid food contamination 

• Avoid ecological damage via eutrophication 

Traditionally we have tried to keep our drinking water supply and wastewater separate 

— As far apart as possible — both physically and mentally. As a consequence, we think about the 

urban water ‘cycle’ as a straight line from dam to disposal. There are problems at both ends of the 

pipeline — a shortage at one end and pollution and waste at the other. The separation is an 

illusion. In most parts of the western world water has been recycled for many decades when a 

town upstream discharges its effluent to become the water supply for the next town downstream. 

Increasing population and climate change have put pressure on our water supplies and we are 

facing shortages. We need to change the way we think about urban water management, 

acknowledge that recycling is already happening and do it more and better. 

 

Pollution and Waste 

Organic pollution comes from organic waste matter, such as dead plants and animals. This is 

biodegradable and so is broken down by natural processes, for example, by bacteria. Inorganic 

pollution is usually man-made and non-biodegradable so can harmthe environment in the long 

term. 

The main sources of waste are; 

 

Domestic Waste 

• Washing powders and detergents add phosphates to our waste 

• Some dishwasher detergents are caustic and can kill useful bacteria in the sewage works 

• Using too much bleach also kills bacteria in the sewage works 

• Left-over DIY chemicals and engine oil must not be poured down the drain – they should be 

disposed off correctly by taking them to your local refuse centre 

• Unused medicines must not be put down the toilet - they should be returned to the pharmacist 

for safe disposal 

 

Agricultural waste 

• Farmers use fertilizers, pesticides and herbicides on their fields. When it rains, these harmful 

chemicals can run off the land into rivers and streams where these poisons can kill life in the 

rivers and harm birds and animals that feed on river animals. 

• Farmers use nitrate fertilizers to fertilize fields during the growing season and these nitrates can 

run off into rivers in winter. The levels of nitrate fertilizer in the water is rising in some areas. 

This can lead to nitrates in drinking water being above the set limits. High levels of nitrates can 

also promote weed and algae growth that can choke rivers and lakes. Herbicides are often used to 

control weeds and pests on farms, roadsides and railway tracks. However, some are non-

biodegradable which means they stay in the environment and are not broken down by the action 

of bacteria. Water companies then have to install expensive treatments to remove them from 

drinking water. 

 

Industrial waste 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 21 of 99 
 

• Toxic chemicals from manufacturing processes can sometimes be discharged into rivers where 

they can kill river life. If discovered, the companies can be prosecuted. 

• A large power station uses 5 million liters of water a day in its cooling towers. This water is 

returned to the river several degrees warmer that when it left. Warm water holds less oxygen 

which is vital for animals and plants. 

• Detergents are used by almost every factory and industry. When released into rivers, this can 

lead to an increase in bacteria and algae which use up dissolved oxygen. 

 

New technology allows us to reclaim water so that it can be recycled. We canno longer afford 

to use water once and throw it away. 

Applications 

Sewage discharged from almost any and every source has to be treated. Some examples are; 

Domestic complexes, Hospitals, Institutes, Malls, Offices, Industries, Schools, Marine, etc. 

 

Technical Specifications 

QUALITY — NOT DEGREE OF TREATMENT 

Effluent quality is currently described in terms of the degree of treatment it has received 

— Primary, secondary, advanced secondary and tertiary. The terms are not well defined and are 

meaningless to the layperson who wants to know what the water can safely be used for. At 

present in our country the technical specifications of treated sewage are maintained as per the 

Pollution Control Board norms. This Plant has been designed based on the below inlet and 

outlet characteristics. 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 22 of 99 
 

 

PROCESS DESIGN BASIS WITH ASSUMPTIONS  

This treatment scheme has been designed to treat the sewage generated from Hospital which is 

summarized below:- 

RAW SEWAGE CHARACTERISTICS 

Flow  850 m3/day 

BOD mg/l 200-300 

COD mg/l : 400-550 

TSS mg/l : 150-200 

Oil & Grease mg/l : 20 Oil & Grease mg/l : 20 

pH : 6.5 - 8.5 pH : 6.5 - 8.5 

Total Coliform : 106 X 107 Total Coliform : 106 X 

107 

Turbidity (NTU) : Not 

Mentioned 

Turbidity (NTU) : Not 

Mentioned 

 

TREATED SEWAGE CHARACTERISTICS 

Flow  850 M3/day 

BOD mg/l  <5 

COD mg/l  <20 

TSS mg/l  <5 

Oil & Grease mg/l <5 

pH  6.5 - 8.5 

Ammonia  <1 

Total Coliform Removal to the level of log 

6 

Turbidity (NTU) <2 

 
ASSUMPTIONS: 

1. All other pollutants other than mentioned above have been considered as nil at the inlet of 

S.T.P which exceed the disposal standard as well as will adversely affect the performance 

of biological treatment. 

2. Invert level considered is EL – 1.5 mts. 

3. The plant design does not account for any toxic contamination from industries. 

4. The plant shall function in anoxic - aerobic condition only. 

5. Plant is installed in basement. 

6. We have considered entire sewage will be discharged into the sewage treatment plant in 

closed pipe. Thus avoiding grid chamber. 

7. Oil present if any shall be in free & floating form.  

8. Phosphate, Sulfur is not guarantee in this sewage treatment plant. 

9. Phase 1 shall have average flow of 35m3/hr. and Phase 2 shall have average flow of 35 

m3/hr. in combination of both the phases the average flow shall be 70m3/hr. on 20 hrs 

basis. However plant shall operate on 24 hrs. of operation (i.e 29.2 m3/hr flow rate). 

10. The sewage generation is for 20 hrs. but plant shall operate on 24 hrs. basis. 

11. Sample shall be analyzed after every 15 days for 3 months. (i.e. 6 samplings). 

12. Minimum 30% flow of rated capacity shall be available for efficient operation of plant. 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 23 of 99 
 

13. Both the phases (i.e. 1 and 2) are considered at same location. 

14. Clear height requires in basement to install the plant is 7.5 mts. 

 

UNIT DETAILS 

TAG NO. DESCRIPTION SIZE / CAPACITY QTY. 

T-1010 Coarse bar screen 0.8 x 1.8 x 0.8M SWD 01 no. 

T-1020 Oil & grease trap 5.45 x 1.8 x 1.8M SWD 01 no. 

T-1030 Equalization tank 9.4 x 6.5 x 3.5M SWD 01 no. 

T-1040A Fine bar screen-Auto 1.0 x 1.0 x 0.5M SWD 01 no. 

T-1040B Fine bar screen-Manual 1.0 x 1.0 x 0.5M SWD 01 no. 

T-1050 Anoxic tank 4.4 x 4.4 x 3.7M SWD 01 no. 

T-1060 Bio reactor 8.1 x 10.0 x 3.5M SWD 01 no. 

T-1070 Membrane tank (GE MEM) 3.1 x 4.4 x 3.0M SWD 01 no. 

T-1090 Permeate tank 4.4 x 4.4 x 3.0M SWD 01 no. 

T-1100 Sludge holding tank 2.95 x 2.6 x 3.0M SWD 01 no. 

- Space for centrifuge Suitable 01 no. 

 

S. 

No. 
DESCRIPTION MARK SIZE / CAPACITY 

NOS. 

OFF 

1.  Bar screen 6 mm BS-1010 TL STD.  

2.  Slotted Pipe Oil Skimmer OS-1020 TL STD  

3.  Air grid – equalization tank ADG-1030 TL STD  

4.  Diffuser - TL STD  

5.  Bio reactor feed pimps P-1011/12 35.5M3/HRO 12MHC  

6.  Fine Screen (Auto) 2mm BS-1040A TL STD  

7.  Fine Screen (Manual) 2mm BS-1040B TL STD  

8.  Air Blower for EQT, SHT, Bio Reactor AB-1011/12 
650M3/HRO4000MM

WC 
 

9.  Air Blower for membrane. AB-1013/14 
450M3/HRO4000MM

WC 
 

10.  Agitator for Anoxic Tank. AG-1050 Suitable  

11.  Air grid for – Bio reactor ADG-1060 TL STD  

12.  Diffuser - TL STD  

13.  Membrane MEM-1070 Suitable  

14.  Membrane Skid  Suitable  

15.  Sludge recirculation  pumps P-1021/22 143M3/HRO10MWC  

16.  
Permeate pumps cum backwash pumps 

with VFD 
P-1031/22 38-45M3/Hyo10MWC  

17.  Hypo dosing tank T-1080 150 liters  

18.  Hypo dosing pump P-1080 6LPH  

19.  U.V. systems UV-1010 
Suitable for 38-

36M3/Hyo10MWC 
 

20.  Air grid sludge holding tank ADG-1100 TL-STD  

21.  Diffuser - TL-STD  

22.  Centrifuge feed pump P-1041/42 5.0 M3/Hyo10MWC  

23.  Centrifuge (Batch type) CF-1010 
45kg per batch solid 

handling capacity 
 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 24 of 99 
 

24.  DWPE dosing tank T-1130 100 liters  

25.  DWPE dosing pump P-1130 0-50LPH  

26.  Agitator DWPE dosing tank AG-1130 Suitable  

27.  Air compressor for DWE dosing tank AG-1130 Suitable  

28.  Air compressor with dryer COMP-1010 2CFM, 7.0MWC  

29.  Hypo dosing tank for maintenance T-1110 300 liters  

30.  Hypo dosing pump for maintenance T-1110 150 LPH 2BAR  

31.  Citric dosing tank for maintenance T-1120 300 liters  

32.  Citric dosing pump for maintenance T-1120 150 LPH 2BAR  

 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 25 of 99 
 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 26 of 99 
 

 

Treatment Philosophy 

To treat the sewage the following treatment philosophy is adopted 

 

Bar Screen     : To trap any free floating debris. 

 

Oil & Grease removal tank   : To trap free & floating oil if any. 

 

Equalization tank    : To equalize the sewage quantitatively & qualitatively. 

 

Fine Screen     : To trap any free floating debris above 2 mm. 

 

Anoxic Tank  : To bring de-nitrification to release the N2 in atm. By the virtue    

  of bacteria’s 

 

Bio-Reactor COD   : Treatment of organic matter to reduce BOD / aerobically. 

 

Membranes     : To filter the treated water from MLSS. 

 

Chlorination and U.V.   : For Disinfection. 

 

Sludge Holding Tank    : For Storage of sludge. 

 

Batch Type Centrifuge   : To dewatering of sludge. 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 27 of 99 
 

 

Process description 

Bar Screen:- 

 

Raw sewage from the source is usually received into the bar 

screen chamber by gravity. Screen provided will remove all 

floating and big size matter, which may otherwise choke the 

pipeline and pumps. 

Oil & Grease Trap:- 

 

 

 

 

The sewage generated includes maximum quantity of waste from 

kitchen and canteen, there is a possibility of higher 

concentrations of oil and grease in the raw sewage. It needs to be 

removed before biological treatment as it otherwise may cause 

problems for biological treatment and membrane filtrations. 

Usually, a small civil construction tank with a baffle wall and 

slotted oil pipe skimmer is provided. The oil and grease floats 

under gravity to the surface, which is removed by the oil 

skimmer. 

Equalization Tank 

 

Usually, Sewage generation is more during peak hours. Visually 

no Sewage is generated during shift change hours. Any 

biological system needs constant feed for bacteria to work 

efficiently. Hence, it is important to put an equalization tank to 

collect the excess flow during peak hours and feed Sewage in 

lean hours. A typical equalization tank has a capacity of 4-24 

hours of average flow rate. The tank is generally of civil 

construction by client. Provision of air grid is to be made for 

thoroughly mixing the sewage to make it of homogenous quality 

and to keep the suspended matter in suspension and to avoid 

septic conditions. The well mixed sewage is then pumped into 

the fine screen with the help of pumps. 

Fine Screen :- 

 

To reduce and safe guard membrane from the hair, sharp objects 

such as grit, wood , etc above 2 mm size, we have installed the 

fine screen (punched hole type) to remove all the object above 2 

mm before it enters into the Bioreactor tank. From Fine screen 

the treated sewage flows to bio reactor under gravity. 

Bio-reactor Tank – Activated Sludge Process 

 

The main pollutants in the raw sewage are represented in the 

form of Bio-chemical Oxygen Demand (BOD) and Chemical 

Oxygen Demand (COD). The ammonical nitrogen, nitrate 

nitrogen and phosphorous present also represent as polluting 

substances. The bacterial ability to synthesize the organic matter 

to harmless end products like carbon di-oxide and water 

molecules is utilized to treat the raw sewage. The bio-reactions 

are carried out in controlled environment in the bio-reactor. The 

bio-reactor comprises of a tank, fitted with aeration grid. The 

bacterial activity needs dissolved oxygen, to synthesize the 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 28 of 99 
 

organic matter. This is supplied by passing air in form of small 

bubbles with the help of diffusers. The air is passed at the bottom 

of the tank, so that complete volume of tank is utilized. Oxygen 

dissolves in liquid, which can now be used by the bacteria. The 

bacterial population is present in suspension, which forms an 

integral part of the reactor system. The bacteria which are in 

suspension, by using the organic content in the raw sewage, and 

the dissolved oxygen available bring down the BOD- COD level 

in the sewage. Due to constant aeration, the bacteria are set in 

whirling motion, so that continuous mixing takes place. From  

the Bio reactor the treated sewage mixed with MLSS is flow 

under gravity to Membrane tank. 

 
Membrane:- 

ZeeWeed® Overview 

The ZeeWeed® membrane filtration system replaces the solids separation function of secondary 

clarifiers and tertiary sand filters in a conventional activated sludge system. The ZeeWeed® 500 

series membrane is a reinforced hollow fiber ultrafiltration membrane with a nominal pore size of 

0.04 Qm (Figure 1). The membrane fiber has a tensile strength close to 100 lbs and is highly 

resistant to chemicals, including acids, bases and chlorine, which are used for membrane cleaning. 

This membrane is designed specifically for high solids applications such as membrane 

bioreactors. The membrane is manufactured and assembled into discrete units called “modules”, 

(Figure 3). These are the basic building blocks of the membrane system that are manifolded 

together to create a “cassette”. The ZW500d cassette (Figure 4), which is proposed can contain up 

to 48 modules. Each module has 370 ft2 of membrane area, for a maximum membrane area of 

17,760 ft2 per cassette. Cassettes may also be partially filled with a minimum of 24 ZeeWeed® 

modules. The 500d cassette is Seller’s latest generation of proven ZeeWeed® 500 membrane 

configuration.   

 

 

 

 



Tender for CMC of STP        AIIMS, Jodhpur 

Page 29 of 99 
 

Off, Permeation and Stand-by Modes off Mode 

In OFF mode, devices are off. However, for membrane protection, the first two steps in OFF 

mode are to ensure the membranes are submerged. This is done by opening the feed valves. When 

the water level is above the membranes the feed valves are closed. The last step in OFF mode has 

all equipment associated with the train in positions programmed in the PLC; these devices cannot 

be manually or automatically controlled. 

 

Filtration/Production/Permeation Mode 

Filtration, or permeation, consists of drawing clean water from the mixed liquor through the 

membrane fibers via the permeate pump. Water is produced from each train during the filtration 

period for a duration of 11 minutes, followed by a 30 second relaxation/ backpulse. The filtration 

duration cycle is based on GE’s extensive experience with the numerous GE’s MBRs in operation 

throughout the world. There is permeate/process pump per train with 50% standby pump for 

filtration purposes. The vacuum generated by the permeate pump draws permeate from the 

outside-in through the membranes and discharges it to the Permeate Storage Tank. The variable 

speed pumps are controlled by GE’s supplied PLC to maintain the permeate-flow demand. The 

PLC continuously runs a PID loop for Trans Membrane Pressure (TMP) while in production. The 